152606 PARTS LIST

VOLANT FILTER BOX

3 374" X 3" SLEEVE

1 | VOLANT RUBBER GROMMET

VOLANT FILTER BOX LID

#060 CLAMPS

1 | 3/8” X 8 BREATHER HOSE

VOLANT FILTER BOX ADAPTER

6 MM-25 BOLTS

VOLANT AIR FLOW DUCT

10/32" X 374 BOLTS

POWERCORE FILTER W/CLAMP

174" X 7/8" FENDER WASHERS

1/4’-20 TRUSS HEAD SCREWS

174" WASHERS

VOLANT AIR INTAKE SYSTEMS :
PART NO.: 152606 1
INSTALLATION INSTRUCTIONS H
WWW. VOLANTPERFORMANCE.COM :
TECH SUPPORT: (909> 476-7225 |5

S

174" RUBBER WASHERS

Al=|dlw|fd+|R]|-

174" LOCK WASHERS

FILTER BOX 278" X g
BREATHER
HOSE
(4> 6 MM-25 MM BOLTS
(4> 1/4” LOCK WASHERS
(4> 1/4” X 7/8° FENDER WASHERS VOLANT
i T RUBBER GROMMET
— — 1
I_ M| M| )
ACCESSORY
OPENING
(5> 1/4"-20 TRUSS HEAD SCREWS 33/4 X3 QO
(5> 1/4* RUBBER WASHERS SLEEVE
if 1 0
FILTER BOX
ALIGNS wnkmwmn_mmm ADAPTER VOLANT AIR
AGAINST — O < FLOW DUCT
FENDER | W/CLAMP ~2\ #060
SUPPORT | =7\, CLAMPS
— K \ #060
\ \
AN\ \ CLAMPS
\ 1\ \
A \
\ /
\\ \ MASS AIR FLOW SENSOR
\\ \ OE FILTER BOX GROMMET
T W\ \ (3 10/32° X 3/4" BOLTS
° o W\ - 174" LOCK WASHER
L /V\\\ 1/4* WASHER

FILTER BOX LID

VOLANT FILTER BOX ADAPTER



